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462 SELECTORIZED LEG PRESS ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1. 172 X 3174 INC BOLT oot e e e e s e s e s ssesesseeeaseseeseesesesssessssesesrerans 4
2. 3/8 K 2-1/2 IN. BOLT oo eeereeeeeesesssesee e seesesssesesessessesess s ensensnseneeesessesseneeseessesasen 2
3. 3/8 X 1-1/2 IN. BOLT .octeveteeeeceieeceeeeeetsesenseneessseseseasesssssasaseeseeseseseassesseesessasaseseasessssssssasans 1
4, 3/8 X 1-1/A IN. BOLT «oooeetiteeeeeeseeseveseeseseeeeesese s easssessesssseeseassasesssasesesesesaseasessasesessassan 5
5. 1/2 IN. WASHER ..ottt seeeesssseseneessssaseasesssessasesseeseseassesasessasssssneaseseasasaseasesessans 8
6. 3/8 TN, WASHER ....coeeeeeeeeeeeeeeeeeeer e eeeeeeseesesseesseseeseesesseseseseessesess e s ssasssasees e sessasesseses e 8
7. 1/2 IN. LOCK WASHER .....oieieteeeeceeeeee et seeseesesseesessesesseeseasses e sesensesesssesseesesssens 4
8. 3/8 IN. LOCK WASHER ....omioeeeeieeeeeceeeeeeeeeeeseceseseesseesessessessessessesssesessesesessseasessseesessasssen 8
9. /2 INCINUT ettt eee s s e sea s s s s s e s e e s s s s e seesessseas e s s enseneeas 4
10. B/8 INL NUT oot ee e et se s e s s ees e seseeeeeeeseseess e s s s eeseseesesessesaeeee 3
11. WEIGHT STACK PIN ..o e e eee e eesees s e sees s s sessssesessesensessseseasesseseses s esnssans 1
12. KINOB .ot eees s st etseae e eee s eeeaseaeaeseseesessas e ssesaseseasseseseasenseseesseseseasesessesessesesesssaees 1
13 PLUNGER ..ot eeseees s eeseseseeesenseasenenes (6307301, 1
14 SPRING oo et eaesesa e s eese e ee e e e see s e s e eeses e sessseeeseemsesseeeseesseesessesseeseessesarans 1
15 SPACER .o ees s eeeeee e easees s estesese et seesset e eee s eas e eataneseeeeeeae et seee s e eereseseeseseerons 1
16 COTTER PIN ..ottt e et e s e s s e ees s e e eeeeseseseeseeseseaseeseseesseseesessesens 1
17 5716 IN. SET SCREW ..ot e e e e e s s s e s s esees s eee s seseeseesesresesesreseseeeesesmssens 2
18 3/4 1.D. FLANGE BEARING ..ccouetieeeeeee e see e eeeee e e es e s enesenesesesseseeseseseseneesaes 2
19. CABLE RETAINING CLIP ....ooiieeeeee e ee et ees e esesisseeesseeeseessesesessesesenasessesessessessasens 1
20. CLEVIS PIN .ottt eeee e s e v et st e e easase e seseseeseas s saseseaeseseeseseesesseesasens 2
21. 2 IN. SQ.END CAP oot eee e e s s s eseesesesess s s s res e s s s eseseesanassaenasens 6
22. 1-3/4 INL SQ.END CAP oot ese e e s s ees s s e seesasreseenens 1
23. RUBBER O-RING ....vuoeieieeeeeeeeeeeees e eese s seee e eesseseesessesessaessesessesseaseeseesesmaseseessesssseseassesens 2
24. CAP PLUG .ottt e e e et et eeees e s s s seseasenseeeoseseereneresene 2
25 WEIGHT PLATE BUSHING ..ot eeeeeeeeeeeeeeeeeeseeeeeseeeseseeessseasesseseesesesseseeseneeseasens 40
26 WEIGHT STACK CUSHION .....oeeriitceeieeeseseneeeeseeceseereseeeeessseesmsensssesenessersessasesssassens 3
27 1=1/4 X 5 INL GRIP <ottt ee et ee et s et sees st seneeeeseeseeeeeeeeesasseseessesaseneseenn 2
28 4 X 17 IN. NON SKID STRIP .ooeeceeeeeeeeeer s eeeeeeseeseeesee s eesesseesesseasseseseessseseasessesessesssenes 4
29 2-1/2 X 9 IN. NON SKID STRIP ......oomieemeeeeeeeeeeeeeseeeeeeeseeseseeesesseesesseessseseesessesseseeseseasseseses 2
30 LUBRICANT ...t seseeeseeveeseseaseesteeseseseseseessessaseesese s eesesseseeseeseseaseasaseesseseens 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

LI

—————BOLT LENGTH—————
BOLT LENGTH RULER:
~ 12 _ 12 _ 12 _ 12 _ 172 _ 12
0 _ 1 _ 2 _ 3 _ 4 _ 5 _ 6
L I I | | I L

462 SELECTORIZED LEG PRESS ASSEMBLY INSTRUCTIONS

Insert one (1) 2 IN, SQ. END CAP into the end of BACK REST TUBE on the PENDULUM FRAME.,

Insert two (2) 3/4 1.D. FLANGE BEARINGS into each end of the PIVOT TUBE on the TOP of the
PENDULUM FRAME. (THIS STEP MAY BE PRE-ASSEMBLED)

STOP: BEFORE BEGINNING STEP 9, THE SEAT ADJUSTMENT TUBE MAY BE PRE-ASSEMBLED,

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

IF SO REMOVE IT FROM THE FRONT END OF THE PENDULUM FRAME. TURN IT SO
THAT THE TAB AT THE FRONT OF THE SEAT ADJUSTMENT TUBE IS FACING UP. RE-
INSERT IT INTO THE FRONT END OF PENDULUM FRAME. SEE DETAIL E.

Insert the SEAT ADJUSTMENT TUBE into the FRONT end of the PENDULUM FRAME. Pull back
the SPRING PIN ASSEMBLY, and advance the SEAT ADJUSTMENT TUBE all the way in. (MAKE
SURE TAB AT THE FRONT END OF THE SEAT ADJUSTMENT TUBE IS UP SEE DETAIL E)

SECURELY fasten one (1) 3/8 X 1-1/4 IN. BOLT, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN.
NUT to the hole in the REAR of the SEAT ADJUSTMENT TUBE, on the UNDER SIDE of the
PENDULUM FRAME between the SLOT. (SEE DRAWING) (SEE DETAIL G)

Insert one (1) 2 IN. SQ. END CAP into the end of the PENDULUM FRAME below the BACK REST
TUBE.

Attach the PENDULUM FRAME to the MAIN FRAME, by sliding the PIVOT AXLE through the
COLLARS on the PIVOT TABS of the MAIN FRAME, and through the PIVOT TUBE at the TOP of
the PENDULUM FRAME. Thread two (2) SET SCREWS into both COLLARS and tighten. (SEE
DRAWING) (THIS STEP MAY BE PRE-ASSEMBLED)

Press two (2) WEIGHT PLATE BUSHINGS each, into the TOP of twenty (20) WEIGHT PLATES.
(FORTY BUSHINGS TOTAL) (SEE DETAIL B)

Place each of the two (2) WEIGHT STACK CUSHIONS (RADIUS EDGES FACING UP) over the guide
rod holes on the MAIN FRAME. Insert each of the two (2) GUIDE RODS through the WEIGHT STACK
CUSHIONS and into the MAIN FRAME. Apply a thin film of LUBRICANT to the GUIDE RODS.

SECURELY assemble the WEIGHT STACK SHAFT to the HEAD WEIGHT PLATE, using one (1)
3/8 X 1-1/2 IN. BOLT, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN. WASHER. (SEE DETAIL
F)

USING EXTREME CARE; slide each of the twenty (20) WEIGHT PLATES down over the GUIDE
RODS and onto the MAIN FRAME. (NOTE: THE KEY HOLE OF THE WEIGHT PLATES
SHOULD ALL BE FACING THE FRONT OF THE UNIT. SEE DRAWING)

Slide the HEAD PLATE ASSEMBLY down over the GUIDE RODS onto the WEIGHT STACK. Also
slip two (2) RUBBER O-RINGS over the ends of the GUIDE RODS.

Press two (2) CAP PLUGS into the top of the two (2) GUIDE RODS.
Insert two (2) CLEVIS PINS through the holes of the UPPER CROSS TUBE on the MAIN FRAME, and

into the CAP PLUGS on the ends of the two (2) GUIDE RODS. Then slide the RUBBER O-RINGS up to
the top of the GUIDE RODS.
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—WEIEHT FLATE BUSHINGD
7 (2 PER PLATE)
’ I 3/d IN.SR. END CAP (I0-H &AL

10 LB, WEIGHT PLATE 25% 9IN. NON SKID STRIP {2}

(Z8)

S
2/8 X 1 ¥ BOLT 25 \Iimqu STACK PIN SEAT ADT.
- 3,
GUITE. KICK TURE TUEE 8 NIT 63
: . PWVOT AXLE -3 iM. DIA. ( 38 LOCKWASHER
2 \ NOTE: % =
R, 3 _ TURN 50 PUSH :

/5 wasneR A0S = HEAD WEIGHT FLATE | AND TURN RACK | \

_

| °0° TO LOCK PN wm.ﬂ quhﬂm.,z COLLARS _
IN THE DESIRED

p\W.
35
f“mpronf,z\ﬁxmw Q\ _
. _ \
! ~ PO = e O
A - NOTE
, SLOT \S ON BOTTOM
gase seaT / OF BASE SEAT TUBRE

RNING  ~LABEL N
PLATE. WA
. EIGHRT STACK SHAFT . CLEVIS PIN . TUBE
o 23 3 - @% 38 x 14 BOLT
UPPER CROSS TURE X 3/4 1.D. FLANGE 2£AR:
_&U S Y/\\ 12 S EEARNG  peman nse
DETAIL “F « 195 f N p /\ —_— PLUNGER KNO &
_— 20% PARARODY LOGO ~ 1B PINOT TURE
WEAGHT STACK LABELS ~
MAIN ﬂNZsml/ ; N €
o @ ™ 3| bl m
DETAL 'R RUBBER 0 " RINGS \\mu TII/Q% PLLG (2 -\I PENDULLM  FRAME
(2> N || 4 [T~—ocume rRoD@ | | |4 ‘
. . 1
_ wm_o:‘m. SIK - SEE DETAIL "L
) -1 AF : FOR SEAT ADT, TUBE SEAT PAD
4v72.0.D. X 1IN ‘ N s | | ] ————HEAD WEIGHT PLATE AND RASE WELDMENT
.D. . T Q\%Y . CONNECTION
BUSHING PULLEY - : w2z | 2N SO ENDCAP -« :
- 3/8 WASHER 2
. RETAINING CLIP 4% 0D % IN. “\\\\\\ 7 X (71N NON SKID
S LOCKW | . BUSHING PULLEY \ \ cent
277
CARLE WEIGHT STACK \n\_ \ K . ADMSTMENT .
3/8 NUT RETAINING CLIP CUSHION (2) ./ “\\ Y, TURE. _ DETAIL “A~
WoxZ¥ BAT O : N.\\ , SEAT PLATES (2)
— lm.. . ) . , \ \ _ 5IN. LONG FOAM GRIPS
T Y2 T (@) il \ ¢ . (2) —~ RACK REST TUBRE
¢ )
4 73 rOQErmﬁEM,/ . BRACKET ZIN. 90. END CAP
DETAIL “D" ¢ .// ,
———— : 2 WASHER (4) N A 38 \UT
m“ - ‘ ||/// \
i Q A ﬁ P L 3/8 LOCKINASHER
[ ] .
f \\ CABLE TR .
¢ X
. CARLE : ! g
>wumzmr<\// i - .
/ o) g S SEE DETAIL'E”
SwvEL. . — FOR SEAT RACK
s\ . &l/ua,_ " Ba-T PAD INSTALATION
_.f _ &S o G /8 LOCKWASHER
. / / ﬁ\ 2) {ivs = @) - 2 IN.5Q. END CAP
I8 WASHER . g WASHER m 8% tva BALT
u @ . )

bl

1

4¥2.0D. % 1 N .»N\W LOCKWASHER
(

© 3/8 LOCKWASHER BUSHING PULLEY | * . . .
. ' T 3
e NUT Yax 24 WQD./ v AwMaJx {4 BOLU
)M# /lu_INv 1 < Yz WASHER p— : paraBody, Inc.
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